@mh’tam

PME-120925

: KM 34081

SELE TRV PSS Ly
Hllh Speed, 1-Needle, Upper-and Lower
_ Feed Lock Stitch Machine: Wi/Large Hook

SunStar CO LTD




INFORMATION

A. Parts Book 4+ M
Structure of Part Book

Machine Body Mechanism SunStar

@ ZH ¥ 1% A=

Unique code by mechanism
@ ZHH 8 17 %63

Unique name by mechanism

® Note. : BAAE HI| 2 H2
Refers to notice and memo
@ &Y : IIEQ 117 EY
Name of Part : Unique name of parts

® A= Qty: IIEQ| &
Explode view The numer of parts

@ Ref. No.: IIEY 1R AlYE HHS
Unique identifcation number by part

® Assembly no.: =(#8) IIEQ| AlY HIS
Unique identifcation number

® Parts No.: I? XNIE 3= by set part
Unique Product code
EX) TE el
Category Code Category
H 3T
TS _ _
old part 01-030C-1230
AS-000000-00 Z(#)IE
Set parts
i T GP-000000-00 77N LE
New part Instrumental parts
EP-000000-00 M| mE
Electrical parts




WARNING

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisisaparts book. It cannot be used asamanual.

3. Parts are Subject to change in Design Without Prior Notice.

Note

e AFS BES ok AHYFEZ HEHA] AHT + At

http://www.sunstares.com

7HAE A e el 22 Alo|Bol] 2I9F e d HES AT 4+ A5
CRERE-UFRY-AFESF FEHA FFHEe A s st SEAH LRI Hun
CREHEE REAE e d2E 23 E FYHAL Adste T1FE AMete] d9eAH

A 7% sxus 238 + s

F2E2 AAME FEE glon WAE &3 dgH BEF 277 Seldurt

- You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com

- You can request for parts you want after login if you are a registered member.

- In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.

- If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.

- This parts book is classified by the mechanism, therefore you can find part easily.







QMMM IUANADID

CONTENTS
= I\

Machine Body & Thread Tension Adjusting Mechanism
QEF Dl AIZEFZ] TEZH DU |- veeveererreereeneeneeneetetensantessessessessessesseeseeseeseeseeseeneensensensensensensensens

Upper Shaft & Needle Bar & Upright Shaft & Lower Shaft Mechanism
AFE HISEH D QUZ, SEEEZUH o ooveeereeerreerree ettt

Presser Foot & Upper Feed Mechanism

L2E QL AT Q]S T oveveverererererserereneeressesesesesesesssesesesesesssssesesesessssssesesesesenssssnns

Lower Feed Mechanism
BHILIOIES A covveeeeermmtie ittt s sab e s s ba s s s aa e

Presser Bar & Knee Lifting Mechanism

2 D PESE B ererreerreeieetieeneietntie ettt

Lubrication

TEE | evevereereneeet ettt bttt

Accessories
O MIAIZ] FTH| vvveeeemmeree ettt ettt et st e e s aa e e e st e e s sbe e e e s s naeeeeennns

SunLhtar



Machine Body & Thread Tension Adjusting Mechanism
oY X Ay TEM

TA-32

A
e B

I I _

i ? | A34 »A-32
i |

I \

L. ]

A-28

é -]
/

i A-ll-ZrE s A6 aAdls A-11-10—=

e il e== 00080 |

| . JA11-4 -11-9 |

o ALTER L adits it | N |

A-16 &
A-44
A-36

A-381 T 1A-38
A-37

=

A-39 A-40 A-41




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
A-1 01-001A-3400 Arm Bed Ass'y = (&) 1
A2 CMB-BJ004900 Face Plate W 1
A-3 D PK-CB001800 Rubber Plug For A-2 H F-Hupl 1
A-4 D PK-CB000200 Rubber Plug (Needle Bar Adjusting Hole) | Mt 1 ¥ulsl () A (3) 1
A-5 DSC-BA003000 Screw (11/64"n=40) w3 Huat (8}) (11/64'n=40) 1
A-6 DSC-BF001200 Screw (11/64"n=40) Zhapabo] WAL (11/64"n=40) 1
AT CMB-HK005900 Thread Guide For A-1 ok Alehy) 2
A-8 DSC-BA000100 Screw (9/64"n=40) 2 AH ZAM YA (9/64"n=40) 2
A-9 CMB-LA013100 Cover For Take - Up Lever A7) A 1
A-10 D SC-BJ000200 Screw (11/64"n=40) E7hRIA] ZAYA} (11/64'n=40) 1
A-11 ATA-PS002800 Tension Completed Ass’y Az A A= 1
A-11-1 D PN-AA003800 Tension Release Pin AbzzF # 1
A-11-2 CTA-BA000200 Tension Past Socket Az A= BA) 1
A-11-3 DSC-CA000200 Set Screw For A-11-5 AzA A= &= DA AL 2
A-11-4 D SP-BB000200 Checking Spring wiwl ~3223) (D-146) 1
A-11-5 CTA-HMO000500 Tension Stud AzxA A= = 1
A-11-6 | CTA-HL000100 Tension Disk Al P A 2
A-11-7 CTA-BJ000200 Tension Release Washer Az Az wbz] 1
A-11-8 DSP-BA002300 Tension Spring A8l ~=3 (123B) 1
A-11-9 CTA-BJ000100 Ratchet For A-11-10 AzA A= 2494 1
A-11-10 | DSN-CD 000200 Tension Adjusting Knob AzA A= 24 YE 1
A-12 DSC-CA000100 Screw (15/64"n=28) AA 78R A AL (11/64'n=40) 1
A-13 CMB-HK 006000 Thread Guide Front 2 A7 o) 1
A-14 D SC-CA000600 Screw (11/64"n=40) =2 AZ o] YA} (11/64'n=40) 1
A-15 CLB-BG004500 Upper Thread Oil Felt Case A F+ AEF ] 1
A-16 DSC-BA000100 Screw (9/64"n =40) 2o Hzgpa} (9/64 n=40) 1
A-17 CLB-JL007300 Upper Thread Oil Felt L4 F4 dE 1
A-18 AMB-PS000800 Thread Guide With Three Holes AT Aldo] (%) 1
A-18-1 DSN-AA000100 Nut For A-18 M Alde] v E 1
A-19 CLB-JD 000300 0il Wick 29 Az 2
A-21 CLB-JF001300 0il Pipe (C) FHHIel=Z (F) 2
A-22 CLB-JF001400 0Oil Pipe (A) Hael=Z (&) 2
A-23 CLB-JL008100 Oil Felt For Thread Take-Up Lever | AlA7] F§ AE 1
A-24 CMB-LB006700 Oil Tank Cover For Thread Take-Up Lever | AR 7] F-§ &= #An 1
A-25 CMB-FC004700 Packing For A-24 AN F5 B3 97) 1
A-26 DPK-CB001101 0il Cap b7 (Hole) 1 Aug.22.11
A-27 D SC-BJ000200 Screw (11/64"n=40) E7hRA 2 WAL (11/64'n=40) 3
A-28 CMB-LA013200 Top Cover N =7 1
A-29 DSC-BF001200 Screw (11/64"n=40) 7kt o] AL (11/64"n=40) 2
A-30 CMB-HK 002000 Supplementary Tension Ao 1
A-30-1 AMB-PS000800 Nut For A-30 AFH Alde] vE 1
A-31 CMB-LA013300 Side Cover 3 =7 1
A-32 DSC-BA000900 Screw (9/64"n=40) azg shhda (3h) (9/64 n=40) 2
A-33 DPK-CB000200 Rubber Plug For A-1 w3l pEapy (F) A (3) 3
A-34 D PK-CB002800 Rubber Plug For A-1 w3 ygapy (4) A (5) 3
A-36 CMB-LD 001900 Model Mark 2d ul=z 1
A-37 01-035P-1370 Machine Number Plate HE 1
A-38 01-035P-7400 Setting Pin For A-37 Hegd 9 2
A-39 CMB-LB004400 Slide Plate Ass'y g () 1
A-40 CGA-GA001500 Needle Plate B2t 1
A-41 DSC-BC000100 Screw (11/64"n=40) T2 AA AL} (11/64'n=40) 3
A-42 CMB-BJ005000 Holder For Attachment Al o)A Rz} 1
A-43 D PK-CA002800 Cap For B-12 A& ZRA F& 1 ap) 1
A-44 DPK-CB000900 Rubber Plug (Needle Bar Adjusting Hole) | W2+ 1% 1




Upper Shaft & Needle Bar & Upright Shaft
& Lower Shaft Mechanism
Y=, Hisl 2 o= Ok &

B-21
]
B2l
B-200mm
B-18 4§,
B-19
B-28
B-27 B-23
)
B-26
B-25
B-30*

B-32 = nB-31

B-39
B-33
=B-45
. _ ¥H-Bas
MB47% !
T & B-46
O
e
B-52B-50 !
t= |
o= |
B-51 !
L e S —
B 67 66 B-65 B-54
0 B.53B-588256 [~
==='='*a?’ [
B-60 ; '
B-71+s ¥B-62 Bl !l_B? '51‘
o4® lees B-'57 B
B89




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q'ty »T:;;?ilijedd
B-1 CUS-K C001700 Main Shaft PES 1
B-2 D BS-D B005100 Main Shaft Bushing (Front) AbZ= 9oF 1A 1
B-3 CLB-JL007400 0Oil Felt For B-2 Az 9k 3 FYE 1
B-4 DSC-CA000800 Screw (15/64"n=28) A% 24 TAGAF (15/64 n=2) | 1
B-5 D CL-AA000102 Main Shaft Collar w2 2% A ghet 1
B-6 DSC-CA001100 Screw (1/4’'n=40) AR7)E A} (1/4n=40) | 2
B-7 D BS-D A016900 Main Shaft Bushing (Center) AE Z5A 1
B-8 CLB-JL007500 Oil Felt For B-7 Az 2R Ze AE 1
B-9 DSC-CA000800 Screw (15/64"n=28) Az BN gAML (1564 'n=28) | 1
B-10 D GR-AD 000100 Main Shaft Gear Abz= 7)) (FAh) 1
B-11 DSC-CA000500 Screw (1/4"n=40) EHo]ygEHAl (1/4 'n=40) 2
B-12 D BS-D B005200 Main Shaft Bushing (Rear) Al ZRA) 1
B-13 CLB-JL007500 Oil Felt For B-12 Az 2R Fo e 1
B-14 DSC-CA000800 Screw (15/64"n=28) A% A IAYA} (15/64 'n=28) | 1
B-15 D PL-AA000800 Pulley e 1
B-16 DSC-BF000800 Screw (15/64n=28) Ze| 1A} (15/64 'n=28) 2
B-17 DSC-BG000200 Screw (5/16"n=24) Z2] U AH(5/16 'n=24) 1
B-18 CUS-D A001800 Counter Weight = 7 1
B-19 DSC-BF003700 Screw (9/32"n=28) g3 A 9A TAYA (9/32 'n=28) 1
B-20 DSC-BF011500 Screw (9/32"n=28) FEo] ¥ AL} (9/32 'n=28) 1
B-21 DSC-CA000500 Screw (1/4"n=40) F8o] HEHM} (174 'n=40) 2
B-22 CTH-HJ001800 Thread Take -Up Lever Ass'y AL 7] 1
B-23 DSC-CA000800 Screw (15/64"n=28) A& FA AL (1564 n=28) | 1
B-24 CNB-BK001000 Sliding Block For B-22 ks b 5 1
B-25 CNB-CR000201 Needle Bar Ela-al 1 Aug.06.12
B-26 D BS-D A003400 Needle Bar Bushing (Upper) s A 1
B-27 DSC-CA002400 Screw (11/64"n=40) Hupat 1
B-28 DPK-CB002300 Rubber Cap For B-6 vl AARA =Y 1
B-29 D BS-D A017000 Needle Bar Bushing (Lower) vt SFEA] 1
B-30 DSC-CA002400 Screw (11/64"n =40) phe) BAVAE (11/64'n=40) | 4
B-31 CNB-HK001400 Thread Guide For B-26 uhsd] A e 1
B-32 DSC-BF000100 Screw (1/8"n=44) F8o] gk AL} (1/8 'n=44) 1
B-33 - Needle vhs 1
B-34 AUR-PS000100 Gear Case Ass’y (Upper) A7)0y Aol () 1
B35 DPK-AZ000600 Gear Case Retainer (Main Shaft) ¢y 4 (B) 1
B-36 D PK-AZ000700 2d A (C)

Gear Case Retainer (Upright Shaft Upper)




Upper Shaft & Needle Bar & Upright Shaft
& Lower Shaft Mechanism
Y=, Hisl 2 o= Ok &

B-21
]
B2l
B-200mm
B-18 4§,
B-19
B-28
B-27 B-23
)
B-26
B-25
B-30*

B-32 = nB-31

B-33




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty Ass’,\(le(Tbly
B-37 PSC-AC001200 Screw (M6x1.0) 47 &40l Bap) Fb} (Mox10) 2
B-38 DSC-BFO013600 Screw (1/4"n=24) Z) A} (1/4 "n=24) 1
B-39 CUR-K C000300 Upright Shaft ez 1
B-40 D GR-AD000200 Upright Shaft Gear (Upper) A& Ab7)e] (ZAb) 1
B-41 DSC-CA000500 Screw (1/4"n=40) E8o| WEUA} (1/4 'n=40) 2
B-42 DBS-D A017100 Upright Shaft Bushing (Upper) A= A} BA) 1
B-43 DSC-CA000100 Screw (15/64"n=28) A7) 974 =@ A (15764 'n=28) 1
B-44 DBS-D A017200 Upright Shaft Bushing (Lower) Aoz 5 1A 1
B-45 DSC-CA000100 Screw (15/64"n=28) A7) AR AP (156 m=8) |1
B-46 D GR-AD 000300 Upright Shaft Gear (Lower) el& 3} 7)o] (2AH) 1
B-47 DSC-CA000500 Screw (1/4"n=40) Z2o| B2ubA} (1/4 “'n=40) 2
B-48 AUR-PS000200 Gear Case Ass'y (Lower) 3}7)0] Aol A(x) 1
B-49 D PK-AZ000900 Gear Case Retainer (Uper Shaft Lower) | < 2 (D) 1
B-50 DPK-AZ001000 Gear Case Retainer (Lower Shaft ) | 2 A (E) 1
B-51 PSC-AC001200 Screw (M6X1.0) a4 &dxol Bl P (M6X10) 1
B-52 DSC-BF013600 Screw (1/4"n=24) FAF A} (174 "'n=24) 1
B-53 CLS-K C002100 Lower Shaft 5= 1
B-54 D GR-AD 000400 Lower Shaft Gear (Rear) 3= Sl7] o] 1
B-55 DSC-CA000500 Screw (1/4"n=40) E8o] YAl (1/4 'n=40) 2
B-56 DBS-D A017300 Lower Shaft Bushing (Rear) =5 A 1
B-57 DSC-CA000100 Screw (15/64 "n=28) A7) 37 A YA} (15/64 'n=28) 1
B-58 D CL-AA003700 Lower Shaft Collar 29 #F= 7le (B) 1
B-59 DSC-CB000300 Screw (11/64"n = 40) a2 o2 TAUAR (11/64 n=40) 2
B-60 D BS-D A017400 Lower Shaft Bushing (Center) 5l& F A 1
B-61 DBS-D A017500 Lower Shaft Bushing (Front) 5h& oF 1A 1
B-62 DSP-AA008000 Spring For B-63 55 £ 24 A= 1
B-63 DSC-BF013700 Oil Adjusting Screw For B-61 3% 7| g2 At 1
B-64 DSC-CA000100 Screw (15/64 "n=28) A7) A AR (1564 n=28) | 1
B-65 CHK-HA001200 Rotary Hook 7}a} 1
B-66 CHK-HB000700 Bobbin LR 1
B-67 CHK-HC000500 Bobbin Case Ass'y Byl Ao 1
B-68 CHK-HHO000400 Hook Retainer 7hatite] 1
B-69 D WS-CA000100 Spring Washer For B-70 7tatzte] <hA 1
B-70 DSC-BF003100 Screw (11/64"n=40) 7hatzte]l WAL (11/64"n=40) 1
B-71 DPK-CY001200 Oil cap (small) & g3 7% bR |,




Presser Foot & Upper Feed Mechanism
28 0 A0

°% s coss
T A . Yo7
c-51 c-54C-93 C-54
P q c 59 c 58
@ C-50 C-60 C-56
C-49 g
c.16 0] C-64
c-44 o c@ez @
) C-61
Cc-47 na
a C-48 s
C-45
l c-37
Q c-38
c-19 aC-22 C24y C26m
1c3sl
= = c-26
:
4 -
% 5 C-20 5 Q
c-18 C-21 C-23 @ C-25
c-41 C-39
c-17 Cl4 c-15 C-28 C-29
0 O B e=w= 5 W=
c-16 c-13
— C-40
c-11
c-43 C-42 |mm
= @ C-10 9 &,
c-27
c-9
C-33 C-33 c6 Cc-7
1 C-32l C-2 t Y
-o o c-5
C34 C-34 Q-0 .30
- C-4 Ocs =
c-3 0o
|
c-31




SunLhtar

Ref. No. Parts No. Note Name of Parts E | Q'ty 'T:Z?il:)%d
C-1 CGA-GC002300 Main Presser Foot Assembly F 7 1
C-2 CUF-CMO000100 Upper Feed Lever R 1
C-3 DSC-BA000900 Screw (9/64"n=40) a2 shahdA} (3)) (9/64'n=40) 2
C-4 CUF-BF000100 Holder For C-2 =2 % Ao 1
C-5 CUF-CC000600 Upper Feed Driving Rod (Small) % +% = (49mm) 1
Cc-6 DSC-FA015400 Hinge Screw For C-5 e 35 8w F32 thiab 1
c-7 DSC-FA015800 Hinge Screw For C-5 £ % F= A 1
c-8 DSN-AA000400 Nut (15/64"n=28) 59 % £ B YE (15/6n=2) 2
c-9 CUF-CA000400 Upper Feed Adjusting Link R pEERA 1
c-10 DSC-FA015700 Hinge Screw For C-9 R e M 8 Y 1
c-11 D WS-AA011800 Washer For C-10 g1 HH 2bA 1
Cc-12 DSN-AA002200 Nut (9/32"n=28) e247194 S YE (932n=20) 1
Cc-13 CUF-KZ000100 Upper Feed Adjusting Shaft FHEE 2AE 1
Cc-14 CUF-CD000100 Block For C-13 2 £YE 5 B 1
c-15 PSR-AC000300 Stop Ring For C-13 Qs B3] (44) 1 @—
C-16 D WS-AA014400 Washer For C-13 z3 Hal 944 1
c-17 DSN-AA000500 Nut (1/4"n=40) 3% 243 YE (1/4n=40) 1
C-18 CUF-CB000600 Upper Feed Adjusting Crank $H$% 24 =3 1
c-19 DSC-AA002900 Screw (15/64"n=28) $Ys 24 33 | g
Cc-20 CUF-K C000200 Upper Feed Driving Shaft (Large) | =% $%%3 1
c-21 D BS-D A018400 Bushing For C-20 (Front) FHETE Y A 1
Cc-22 DSC-CA000100 Screw (15/64n=28) A 71814 AA} (15/64'n=28) | 1
Cc-23 D BS-D A018500 Bushing For C-20 (Rear) FHETE F A 1
C-24 DSC-CA000100 Screw (15/64"n=28) A 71814 AA} (15/64'n=28) | 1
Cc-25 CUF-CB000700 Crank For C-20 FHE5E I3 (F) 1
C-26 DSC-CA000500 Screw (1/4"n=40) FEo| WA}t (1/4'n=40) | 2
c-27 CUF-CC000500 Upper Feed Driving Shaft Rod FHETE 2= 1
Cc-28 DSC-FA015300 Hinge Screw For C-27 =38 £YEES F2 A} 1
C-29 DSN-AA002200 Nut (9/32"n=28) 3t 247] 472 A E (9/2'n=28) 1
C-30 D PN-AD 008000 Connection Pin for C-27 slel2= Q4744 1
C-31 DSC-BF000400 Screw (15/64"n=28) EUAE DA} (15/640=28) | 1
Cc-32 CUF-BJ000100 Upper Feed Lever Support Plate = % Hw A% 1
Cc-33 DSC-BJ000400 Screw (11/64"n = 40) S F AL (11/64'n=40) | 2




Presser Foot & Upper Feed Mechanism
28 0 A0

°% s coss
T A . Yo7
c-51 c-54C-93 C-54
P q c 59 c 58
@ C-50 C-60 C-56
C-49 g
c.16 0] C-64
c-44 o c@ez @
) C-61
Cc-47 na
a C-48 s
C-45
l c-37
Q c-38
c-19 aC-22 C24y C26m
1c3sl
= = c-26
:
4 -
% 5 C-20 5 Q
c-18 C-21 C-23 @ C-25
c-41 C-39
c-17 Cl4 c-15 C-28 C-29
0 O B e=w= 5 W=
c-16 c-13
— C-40
c-11
C-43 C-42 |mm
= @ C-10 9 &,
c-27
c-9
C-33 C-33 c6 C-7
1 C-32l C-2 t Y
-o pt C-5
C34 C-34 Q-0 .30
- C-4 Ocs =
c-3 0o
|
c-31




SunLhtar

Ref. No. Parts No. Note Name of Parts E g Q'ty Ass’,\(lechly
C-34 CUF-BN000100 Support Ring For C-32 R i L I R B 2
C-35 CUF-BA000200 Frame For C-40 e b 2AA Y| L
C-36 DSC-BJ000400 Screw (11/64"n=40) A=A} (11/64'n=40) | 2
c-37 DSC-BF013800 Screw (9/32'n=28) Fol g2t AL (9/320=28) | 1
Cc-38 DSN-AA002200 Nut (9/32"n=28) = 247] 472 PPE (93200=2) 1
C-39 CUF-KC000300 Sub-Pressure Adjusting Pole Bz x5 gk 248 1
C-40 CUF-BA000300 Support Plate For C-35 Bz wd gk asxe) Uk 1
C-41 DSP-AA007800 Spring For C-35 By 2HAZE 1
Cc-42 CUF-BB000100 Support Plate For C-35 U I e 1
Cc-43 DSC-FA016000 Hinge Screw For C-2 R e L R 1
C-44 CUF-CA000300 L-Shaped Link 5 H (= 1
C-45 DSC-FA015500 Hinge Screw For C-8 FE0 227 Bl 9 b |1
C-46 CUF-CC000400 Upper Feed Driving Rod (Large) A+l % F=(51mm) 1
C-47 DSC-FA015400 Hinge Screw For C-46 ek &5 83 ghiat 1
Cc-48 DSC-FA015600 Hinge Screw For C-51 2P AL F5E A b |1 @—
C-49 D WS-AA014400 Washer For C-48 Z3 F YA 94 1
C-50 D SN-AA000400 Nut (15/64"n=28) 9% 3o B JED/M =) | 1
C-51 CUF-CB000400 Crank For C-53 sl #5F ZE=a (A) 1
C-52 DSC-AA002900 Screw (15/64"n=28) FEE 28 I3 AP 1
C-53 CUF-K 000100 Upper Feed Driving Shaft (Small) | =% Abs} 5= 1
C-54 D BS-D A018300 Bushing For C-53 2 A 55 BA 2
C-55 DSC-CA000100 Screw (15/64"n=28) AR7)3A Al (15/64n=28) | 2
C-56 CUF-CB000500 Upper Feed Adjusting Crank Ast 25z Y= 1
C-57 DSC-AA002900 Screw (15/64"n=28) FEE 28 I3 AP 1
C-58 DSC-FB002100 Upper Feed Adjusting Shaft A 52 1
C-59 D WS-AA005400 Washer For C-58 e e F5xAE o | 1
C-60 D SN-CZ000800 Nut For C-58 e e #5324 YE 1
C-61 CUF-CC000700 Connecting Rod For C-64 Astds A F= 1
Cc-62 CLB-JL007700 0Oil Felt For C-61 e e &5 A Fo FHlE 1
Cc-63 CLB-BH001800 Oil Felt Holder For C-61 A3 A F= FAF e 1
C-64 CUF-D C000100 Feed Driving Eccentric Cam ek Absl S A 1
C-65 DSC-CA000500 Screw (1/4"n=40) E¥o| W2}l (1/4'n=40) | 2




Lower Feed Mechanism
oLo|E &

D-33 “ D-38
" @ D-37
D-34
- D-32 o D-36

D-48w=

D-41 D-40 D-46

0 - e

— D-44 b

D-42 D-39 D-45 =

D-31 D-
35 - D-62

D-64 D-56 .

D-17
-r

D-16 m -
D-17

D-18 D"Zl
D-14 1
2 =
D-19 | D-20
P
p-11l Jlp11
D-2 D-4 D-6 D8
L] (1] D-1 ‘
D-3 ok D77 '




SunLhtar

Ref. No. Parts No. Note Name of Parts E g Q'ty 'T:Z?:L%d
D-1 CLF-KF000600 Feed Rocker Shaft 45 2 1
D-2 D BS-D A017900 Bushing For D-1 (Front) a9 1y o 1A 1
D-3 DSC-CA000100 Screw (15/64"n=28) AR718A A YA (15/64'n=28) 1
D4 DBS-D A018000 Bushing For D-1 (Center) 3 Ao F8A 1
D-5 D SC-CA000800 Screw (15/64"n=28) A2 BA 1AL (15/64'n=28) 1
D-6 D CL-AA006400 Thrust Collar Ass'y A=7)et 1
D-7 DSC-CA000500 Screw (1/4"n=40) EE1gEAH1/4"n=40) 2
D-8 D BS-D A018100 Bushing For D-1 (Rear) <3 U4y 3 122 1
D-9 DSC-CA000800 Screw (15/64"n=28) A2 BA 1AL (15/64'n=28) 1
D-10 CLF-CB002300 Feed Rocker Ass'y Eunutd =83 1
D-11 DSC-BJ005100 Screw (3/16"n=28) EuUnry 3H 3 Huat 2
D-12 CLF-KC000900 Feed Bar Shaft FUeA & 1
D-13 PSR-AC000200 E-Ring ( $5) E ¥ (85 1
D-14 DSC-BF003600 Screw (11/64"n=40) AR 717k AL (11/64'n=40) 2
D-15 CLF-BA000400 Feed Bar FUA 1
D-16 CGA-GB001500 Feed Dog 4 1
D-17 DSC-BF001800 Screw (1/8"n=44) EY & YA} (1/8'n=44) 2
D-18 CLF-CB002500 Feed Rocker Shaft Crank 49 Ay FZA = 1
D-19 DSC-BA001300 Screw (1/4"n=28) 2E393 HYAL (1/4'n=28) 1
D-20 D PN-AD 008000 Connecting Pin For D-35 sfo| A 1
D-21 DSC-BF000400 Screw (15/64"n=28) FUH & 1AW} (15/64 n=28) 1
D-22 CLF-K G000300 Feed Lifting Shaft =4 1
D-23 DSC-CA003600 Screw (3/8"n=28) =9 AAWL (#) (3/8'n=28) | 2Set
D-23-1 | DSN-AA003600 Nut For D-23 Ed AAWM Y E 2
D-24 CLF-CB002400 Feed Lifting shaft Crank (Front) Eq =A= (A) 1
D-25 DSC-BF001100 Screw (3/16"n=28) 1 293 (4) 2} (3/16'n=28) 1
D-26 CLF-K 001000 Slide Block For D-15 YR B & 1
D-27 CLF-CD 001000 Sliding Block 54 93 829 1
D-28 DSC-BA001000 Screw (11/64"n=40) QBIkE YA (11/64'n=40) | 1
D-29 DSC-FA015200 Connection Screw For D-31 Jeol= 247 94 shiib | 1
D-30 D SN-AA002200 Nut (9/32"n=28) sojz 247] 47 thhb vE (932'n=2) 1
D-31 CLF-CC000200 Crank Rod FHA F= 1
D-32 CLF-D C001200 Feed Cam glol= A 1
D-33 DSC-CA003500 Screw (15/64"n=28) glo)= 7 IAHYAH(15/64'n=28) | 2
D-34 DSR-AA000100 Stopper C-Ring I3 F= AEHTY (420) | 1




Lower Feed Mechanism
oLo|E &

D-33 “ D-38
" @ D-37
D-34
- D-32 o D-36

D-48w=

D-41 D-40 D-46

0 - e

— D-44 b

D-42 D-39 D-45 =

D-31 D-
35 - D-62

D-64 D-56 .

D-17
-r

D-16 m -
D-17

D-18 D"Zl
D-14 1
2 =
D-19 | D-20
P
p-11l Jlp11
D-2 D-4 D-6 D8
L] (1] D-1 ‘
D-3 ok D77 '




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Ass’,\(la(Tbly
D-35 CLF-CC000900 Y-Rod EINES=, 1
D-36 CLF-BN000100 Connection Screw For Y-Rod Slol 2= A4 1
D-37 CLB-JL007600 Oil Felt For D-36 9JolRE AAY FHAE 1
D-38 CLB-BH001800 Oil Felt Holder For D-36 Alel$-= I F= §AlAo] 1
D-39 CFA-CA001100 Feed Link g)e|=3 = 1
D-40 DSC-FA015200 Connection Screw For D-43 geolx 47| A4 it 1
D-41 DSN-AA002200 Nut (9/32"n=28) sojz 247] 47 thhb YE(9/32n=2) 1
D-42 CFA-KHO000100 Connection Shaft For D-43 el g3 A4 1
D-43 CFA-DF000600 Feed Regulator o]z zA7| 1
D-44 DSC-BF000400 Screw (15/64"n=28) BY A & 3} (15/64'n=28) 1
D-45 DSC-BJ003800 Screw (15/64"n=28) A 2R3 A} (15/64'n=28) 1
D-46 DSC-BF000700 Screw (15/64"n=28) ) o] 21 HUA}L (B) (15/64'n=28) 1
D-47 DBS-D A017800 Bushing For D-49 o= 2AZ 1A 1
D-48 DSC-CA000800 Screw (15/64"n=28) AFZEBA) TAVAH(15/64"n = 28) 1
D-49 CFA-KC001000 Feed Regulator Shaft Jole 2HE 1
D-50 CFA-KJ000800 Stitch Length Adjusting Screw tlold &= 1 @_
D-51 PPK-BA001600 O-Ring For D-50 thold = 27 1
D-52 D PN-AA008600 Feed Regulator Dial Pin thold 1
D-53 DSP-AA002800 Feed Regulator Dial Spring tlolyg A= 1
D-54 CFA-CQ000900 Stitch Length Adjusting Dial tho]ld Ea}x| A 1
D-55 DSC-BF001900 Screw (3/16"n=28) thold & AU} (3/16'n=28) 1
D-56 AFA-PS000300 Feed Regulator Arm AR =ZH = (%) 1
D-57 DSC-BA000400 Screw (3/16"n=28) 299y 283 FAk(3/16'n=28) 1
D-58 DSC-BF003100 Screw (11/64"n=40) Zhepabo] AL (11/64"n=40) 1
D-59 CFA-KF000400 Feed Lever Shaft AR Y = 1
D-60 D WS-CB000200 Lever Washer For D-59 B 1
D-61 CFA-CMO001200 Reverse Feed Control Lever BRI 1
D-62 DSC-BA001400 Screw (3/16'n=32) ARG TAYA} (3/16'n=32) 1
D-63 DSC-BJ002400 Screw (3/16"n=32) AN YA} (3/16'n=32) 1
D-64 CFA-BB001100 Tension Spring Suspension Plate AR Y E A=A o) 1
D-65 DSC-BF001100 Screw (3/16"n=28) E9383 (1) 2} (3/16'n=28) 1
D-66 D SP-AB003500 Spring For D-61 YAz 1
D-67 CFA-BB001000 Suspension Bracket AR Az A o) 1
D-68 DSC-BA000700 Screw (3/16"n=32) BY A 29 aAAH(15/64 n=32) 1




FEQ ¥ 2SS

Presser Bar & Knee Lifting Mechanism

E-39
| A
| |
| |
| |
| 'E'17 l
| |
| |
. QE-18 |
J
§E16 E-20
E21- |
E-19/ E22
E-15 E-12  E-11
E-14 — . = O E-9
— E-10 =
E-15 E-13

E-8
E-6 " E-5 E-1
-

E-34




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q'ty »T:;;[:ilijedd
E-1 CPB-CR000200 Presser Bar =21 1
E-2 CGA-GC002200 Sub-Presser Foot HE »2u 1
E-3 CPB-BH000800 Needle Safety Wire s B3E 9)o]o] 1
EH4 DSC-BA001700 Screw(9/64"n = 40) 320 WH] 2} (9/64'n=40) 1
E-5 DBS-D A018200 Bushing for E-1 =2 34 1
E-6 DSC-CA002400 Screw(11/64" n = 40) uhst BAIUAF (11/64"n=40) 1
E-7 CLB-BH000300 Retainer For Oil Tube 3} 5g}o] Z3to) 1
E-8 CPB-BF000900 Bracket For Presser Bar Lifter 2 £8)7] Bebl (K3463) 1
E-9 DSC-CA000500 Screw (1/4"n=40) F2o WEAF (1/4'n=40) 1
E-10 DSC-FG001200 Guide Shaft For E-8 v 237 vl = | 1
E-11 DSN-AA001300 Nut (1/4"n=40) &eholE &5 YARE (1/4'n=4) 1
E-12 CPB-CL000400 Roller For E-8 r=oq egy vl 2e8 | 1
E-13 CPB-BK000300 Guide Frame For E-8 r=2v gg7] B ol 1
E-14 PPN-AF002200 Lock Pin For E-13 el o 233 (3x32) | 2
E-15 CTT-CA000400 Screw(11/64"n=40) 9% YA () (11/64'n=40) 2
E-16 DSP-AA007800 Presser Spring gz AT 1
E-17 DSC-HA000500 Screw (9/16"n=20) gE 24 YAk (9/16'n=20) | 1
E-18 DSN-CC000600 Nut (9/16"n=20) = zAUA YE (9/16'n=20) 1
E-19 CPB-CMO000600 Presser Bar Lifter 21 g7 1
E-20 DPN-AD 007900 Hinge Pin For E-19 r=4 gy 2 1
E-21 DSC-CA000600 Screw(11/64"n=40) FEAA ] LA} (11/64'n=40) 1
E-22 PPN-AF002300 Stopper For E-19 24 &8y AEH (3x20) 1
E-23 CPM-CM001600 Knee Lifting Lever n2 293 # 1
E-24 DSC-FD 001400 Hinge Screw For E-23 e 23 #y At 1
E-25 CTR-BJ001500 Tension Release Plate A 27 3 1
E-26 DSC-FA007300 Hinge Screw For E-25 A4 3 FTh}A} 1
E-27 CUF-BN000100 Support Ring For E-25 rEnk o=y 2% 2 1
E-28 CTR-LB000100 Tension Release Plate Cover As=Z7] I AY 1
E-29 DSC-BJ000200 Screw(11/64"n = 40) E7ha A mAAH1/64n=40) | 2
E-30 DPN-AA011100 Tension Release Pin AleZ7] 9 1
E-31 PPN-AF002400 Stopper Pin For E-23 2 &9 YW AEH (6x25) 1
E-32 CPM-BF000100 Connection Holder TE 23 B 7o) 1
E-33 DSC-FD 000300 Hinge Screw For E-32 TE 28 B chixa} 1
E-34 CPM-CR000600 Knee Lifter Pull Rod e g3 B 1
E-35 DSN-AA000800 Nut (3/16"n=28) A& 2B E (3/16'n=28) 1
E-36 APM-PS000800 Knee Lifting Link Assembly e 23 YF (%) 1
E-37 DSP-AC005100 Spring for E-36 ne2 g8 Axme 1
E-38 DSC-BJ000400 Screw (11/64"n=40) %4 Al (11/64"n=40) 2
E-39 AS-008495-00 Nut Screw Ass y YE JAH(F) 1Set




Lubrication
S5

F25  F21
F-23
: - F-20~¢
F-go:J_Z_g.f Z.L.—\;F.-i:
F-18 _F-19
- — .

- F-26 F13  Tof1s \T“w F-17
Fg F-4 F31 ! F-14j

roZ Vil ) e P

F-3 F-2 . F8
[ c—— ] - ——
X F-9 -
F-32 BF11 F-10
F-12

[
]
,—ﬂ
n F35
F33Y e
\ «F-36
4




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
F-1 ALB-PS001600 0il Tank 29 "3 (®) 1
F-2 CLB-FZ000300 Oil Tank Packing 2 H3 97) 1
F-3 CLB-LA000600 0Oil Tank Cover 2o B3 5 1
F4 CLB-BQ000300 0Oil Pipe For F-3 2d ¥=3 29 doj= 1
F-5 DPK-CY001300 Rubber Cap For Oil Tank i 1
F-6 DSC-BJ000400 Screw(11/64"n = 40) 157 FbAL (11/64'n=40) 4
F-8 CLB-JG000300 0Oil Return Tube St atol = 1
F-9 CLB-JD 000300 0il Wick 29 A 1
F-10 CLB-JG000300 0Oil Return Tube o= 1
F-11 CLB-BF000400 0Oil Wick Holder For F-7.9 A E A3 1
F-12 DSC-BJ001100 Screw(9/64"n = 40) F7R 2% TR (&) (9/64'n=40) 1
F-13 CLB-JD 000300 0il Wick 2 A 1
F-14 CLB-JG000300 Oil Return Tube 5ol = 1
F-15 CLB-BH000400 Oil Wick Holder For F-14 HEF o] 228 1
F-16 DSC-BJ001100 Screw(9/64"n = 40) E7hh 24 2B (&) (9/64'n=40) 1
F-17 CLB-BF000500 0il Wick Holder For Feed Link o|=3 T At o] 1
F-18 CLB-JD 000300 0il Wick 29 A 1
F-19 CLB-JG000300 0Oil Return Tube o= 1
F-20 CLB-BH000400 0Oil Wick Holder For F-19 HYEF o) 22T 1
F-21 DSC-BJ001100 Screw(9/64"n = 40) F7R 2% R (&) (9/64'n=40) 1
F-22 CLB-BF000600 Oil Wick Holder For F-37 Sfo]R= AAR FA Aol 1
F-23 DSC-BJ001400 Screw(9/64"n = 40) 7R 2% 2L () (/64 n=10) 1
F-24 CLB-BG001300 Oil Wick Holder For F-13, 18 AR E A I 1
F-25 DSC-BJ001100 Screw(9/64"n = 40) E7hh 2% 2P (&) (9/64'n=40) 1
F-26 CLB-JD 000300 0il Wick 29 A=A 1
F-27 CLB-JG000300 Oil Return Tube 5ot = 1
F-28 CLB-BH000400 0il Wick Holder For F-27 YEFo|2rxF 1
F-29 CLB-JD 000300 0il Wick 29417 1
F-30 CLB-BF000600 0Oil Wick Holder For F-29 o] = AA= FA1Ft ol 1
F-31 DSC-BA000900 Screw(9/64"n = 40) A3 Zd FRhA (3 (640=40) | 1
F-32 CLB-JD000300 0il Wick 4 1
F-33 CLB-JD000300 Oil wick A 1
F-34 CLB-JG000300 0Oil Return Tube o= 1
F-35 CLB-BF000700 0Oil Wick Holder For F-34 33 F=HAe] 1
F-36 D WS-AA001100 Washer For F-37 S 7 H 9A 1
F-37 DSC-BA000900 Screw(9/64"n = 40) A3 Zd FRpAHED (9640=40) | 1
F-38 ALB-PS001600 0il Tank 29 "3 (®) 1
F-39 CLB-FZ000300 Oil Tank Packing 29 H3 947) 1
F-40 CLB-JL006200 Oil Felt For B-62 5% A A FRYE 1
F-41 CLB-BQ000400 0Oil Felt Pipe for F-40 3% A FA FhTlel= 1
F-42 CLB-BF000800 Oil Felt Holder For F-41 5% A A FHREE 1
F-43 DSC-BF003600 Screw(11/64"n = 40) AR7) FRPAL (11/64'n=40) | 1
F-44 D WS-AA001100 Washer For F-45 S57 H4A 4
F-45 DSC-BJ000400 Screw (11/64"n=40) A7 AL (11/64'n=140) 4




(7]

O
o il
@l
(7]

X
O =
o
< ol




SunLhtar

Ref. No. Parts No. Note Name of Parts E g Q'ty 'T:Z?:L%d
G-1 91-006C-2700 Sewing Machine Cover wAAN (H) 1
G-2 CST-FF000400 Hinge Sheet Rubber A 23 () 2
G-3 CST-FD 002500 Rubber Base For Bed (A) A TR (F) 2
G4 CST-FF000600 Rubber Base For Bed (B) A 1T (&) 2
G-5 CST-BB002500 Head Hinge g1 2
G-6 PTL-BA000100 Driver (Large) =zto]H () 1
G-7 PTL-BA000200 Driver (Middle, Small) =gholH (& &) 1
G-8 91-001C-1230 Accessory Box A A w2 1
G-9 CAC-JB000100 0il Tank 43} 1
G-10 CST-JB000100 0Oil Receiver e 1
G-11 CST-MF000100 Spool Holder Assembly Ag o] (&) 1
G-12 - Needle LIR=s 1(Set)
G-13 CGA-GA001500 Needle Plate A2 1
G-14 CHK-HB000700 Bobbin Hal 4
G-15 CST-CR000400 Head Rest w] AR 1
G-16 91-104C-1230 Attachment At 1
G-17 SC-0204-1230 Screw (9/64"n=40) AF HAA} (9/64'n=40) 1
G-18 - Nail = 6
G-19 AAC-PS000301 Bobbin Winder Assembly A7) (=) 1 Apr.04.12
G-20 CST-JA001900 0il Pan s 1
G-21 43-007A-3400 Knee Lifting Ass’y g (%) 1
G-22 CST-K C000300 Knee Lifter Arm Tk & 1
G-23 CST-FZ000200 Knee Lifter Pad meaky 3 1
G-24 CST-BJ000700 Knee Lifter Pad Holder T2od] % zlo|g 1
G-25 CST-CA000400 Connection Link For G-24 Teukz 7 JAYA 1
G-26 DSC-AA002700 Set Screw For G-25 Teukx QA=A A} 1
G-27 CST-K C000800 Knee Lifter Shaft T 5 1
G-28 CST-CB000300 Connection Crank For G-22 nevkz o7 FH3 1
G-29 DSC-CC000100 Screw (5/16"n=28) T2 2 AL (5/16'n=28) 2
G-30 CST-CB000400 Stopper Crank T3y ~EY 1
G-31 DSC-CC000100 Screw (5/16"n=28) 2uk 2 7AYA} (5/16'n=28) 1
G-32 CST-CB000200 Connection Crank For G-34 293 zAHY dA4FAH7 1
G-33 DSC-CC000100 Screw (5/16"n=28) 2e2ud &2 9L (5/16'm=28) | 2
G-34 CST-BJ000600 Knee Lifting Adjusting Plate 23 zAY 1
G-35 CST-BB003500 Bracket For G-26 1287 = v 2
G-36 DSP-AC005200 Return Spring For G-22 FEHA & geazy 1
G-37 PSC-DD000100 Screw For G-35 E}a} 4
G-38 CAC-JB000200 0il oA 1
G-39 60-101A-3400 Belt Cover Ass'y WEAH (£) 1(Set)
G-40 GP-03765-00 Belt Cover A WEAW (A) 1




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
- Needle 9 [B-33 CLB-FZ000300 [Oil Tank Packing 23 |F-39 CPM-BF000100 |Presser Bar 21 |E-32
- Needle 25 |G-12 CLB-JD000300 |0il Tank Packing 7 [A-19 CPM-CM001600|Connection Holder 21 |E-23
- Nail 25 |G-18 CLB-JD000300 |0il Wick 23 |F-9 CPM-CR000600 [Knee Lifting Lever 21 |E-34
01-001A-3400 [Arm Bed Ass'y 7 |A-1 CLB-JD000300 |0il Wick 23 |F-13 CST-BB002500 |Knee Lifter Pull Rod 25 |G-5
01-035P-1370  |Machine Number Plate 7 |A-37 CLB-JD000300 |0il Wick 23 |F-18 CST-BB003500 |Head Hinge 25 |G-35
01-035P-7400  |Setting Pin For A-37 7 |A-38 CLB-JD000300 |0il Wick 23 |F-26 CST-BJ000600 |Bracket For G-26 25 |G-34
41-101A-1230  [Belt Cover Ass'y 25 |G-19 CLB-JD000300 |0il Wick 23 |F-29 CST-BJ000700 |Knee Lifting Adjusting Plate | 25 [G-24
43-007A-3400  |Accessory Box 25 |G-21 CLB-JD000300 |0il Wick 23 |F-32 CST-CA000400 |Knee Lifter Pad Holder 25 |G-25
60-101A-3400  |Sewing Machine Cover 25 |G-39 CLB-JD000300 |0il Wick 23 |F-33 CST-CB000200 |Connection Link For G-24 | 25 [G-32
91-001C-1230  |Attachment 25 |G-8 CLB-JF001300 |0il wick 7 [A-21 CST-CB000300 |Connection Crank For G-34 | 25 [G-28
91-006C-2700  |[Knee Lifter Arm 25 [G-1 CLB-JF001400 |0il Pipe (C) 7 |A-22 CST-CB000400 |Connection Crank For G-22 | 25 [G-30
91-104C-1230  |Feed Regulator Arm 25 |G-16 CLB-JG000300 |Oil Pipe (A) 23 |F-8 CST-CR000400 [Stopper Crank 25 |G-15
AFA-PS000300 |Oil Tank 19 |D-56 CLB-JG000300 |0il Return Tube 23 |F-10 CST-FD002500 |Head Rest 25 |G-3
ALB-PS001600 [Oil Tank 23 |F-1 CLB-JG000300 |0il Return Tube 23 |F-14 CST-FF000400 |Knee Lifting Ass'y 25 |G-2
ALB-PS001600 |Thread Guide With Three Holes 23 |F-38 CLB-JG000300 |Oil Return Tube 23 |F-19 CST-FF000600 |Rubber Base For Bed (A) | 25 |G-4
AMB-PS000800 [Nut For A-30 7 |A-18 CLB-JG000300 |0il Return Tube 23 |F-27 CST-FZ000200 |Hinge Sheet Rubber 25 |G-23
AMB-PS000800 |Knee Lifting Link Assembly 7 |A-30-1 CLB-JG000300 |0il Return Tube 23 |F-34 (ST-JA001900 |Rubber Base For Bed (B) | 25 [G-20
APM-PS000800 |Nut Screw Ass'y 21 |E-36 CLB-JL006200 |Oil Return Tube 23 |F-40 CST-JB000100 |Oil Receiver 25 |G-10
AS-008495-00  |Tension Completed Ass'y 21 |E-39 CLB-JL007300 |Oil Felt For B-62 7 |A-17 CST-KC000300 |Knee Lifter Shaft 25 |G-22
ATA-PS002800 |Gear Case Ass'y (Upper) 7 |A-11 CLB-JL007400 |Upper Thread Oil Felt 9 |B-3 CST-KC000800 [Spool Holder Assembly 25 |G-27
AUR-PS000100 [Gear Case Ass'y (Lower) 9 |B-34 CLB-JL007500 [Oil Felt For B-2 9 [B-8 CST-MF000100 |Tension Past Socket 25 |G-11
AUR-PS000200 |Oil Tank 11 [B-48 CLB-JL007500 |Oil Felt For B-7 9 [B-13 CTA-BA000200 |Ratchet For A-11-10 7 |A-11-2
CAC-JB000100 |01l 25 |G-9 CLB-JL007600 |Oil Felt For B-12 19 [D-37 CTA-BJ000100 |Tension Release Washer 7 |A-11-9
CAC-JB000200 |Suspension Bracket 25 |G-38 CLB-JL007700 |Oil Felt For D-36 15 [C-62 CTA-BJ000200 |Tension Disk 7 |A-11-7
CFA-BB001000 [Tension Spring Suspension Plate 19 |D-67 CLB-JL008100 [Oil Felt For C-61 7 |A-23 CTA-HL000100 |Tension Stud 7 |A-11-6
CFA-BB001100 |Feed Link 19 |D-64 CLB-LA000600 {0l Felt For Thread Take-Up Lever | 23 [F-3 CTA-HMO000500 |Thread Take -Up Lever Ass'y 7 |A-11-5
CFA-CA001100 |Reverse Feed Control Lever 19 [D-39 CLF-BA000400 |0il Tank Cover 17 |D-15 CTH-HJ001800 |Tension Release Plate 9 |B-22
CFA-CM001200 [Stitch Length Adjusting Dial | 19 [D-61 CLF-BN000100 [Feed Bar 19 |D-36 CTR-BJ001500 |Tension Release Plate Cover | 21 |E-25
CFA-CQ000900 [Feed Regulator 19 |D-54 CLF-CB002300 [Connection Screw For Y-Rod| 17 [D-10 CTR-LB000100 |Screw(11/64"n=40) 21 |E-28
CFA-DF000600 |Feed Regulator Shaft 19 |D-43 CLF-CB002400 |Feed Rocker Ass'y 17 |D-24 CTT-CA000400 |Frame For C-40 21 |E-15
CFA-KC001000 |Feed Lever Shaft 19 |D-49 CLF-CB002500 |Feed Lifting shaft Crank (Front) | 17 |D-18 CUF-BA000200 [Support Plate For C-35 15 |C-35
CFA-KF000400 [Connection Shaft For D-43| 19 [D-59 CLF-CC000200 [Feed Rocker Shaft Crank 17 |D-31 CUF-BA000300 |Support Plate For C-35 15 [C-40
CFA-KHO000100 [Stitch Length Adjusting Serew | 19 [D-42 CLF-CC000900 [Crank Rod 19 [D-35 CUF-BB000100 |Holder For C-2 15 [C-42
CFA-KJ000800 |Needle Plate 19 |D-50 CLF-CD001000 |Y-Rod 17 |D-27 CUF-BF000100 [Upper Feed Lever Support Plate | 13 [C-4
CGA-GA001500 |Needle Plate 7 |A-40 CLF-DC001200 (Sliding Block 17 |D-32 CUF-BJ000100 [Support Ring For C-32 13 [C-32
CGA-GA001500 [Bobbin Winder Assembly 25 |G-13 CLF-KC000900 |[Feed Cam 17 |D-12 CUF-BN000100 |Support Ring For E-25 15 |C-34
CGA-GB001500 |Feed Dog 17 |D-16 CLF-KC001000 |Feed Bar Shaft 17 |D-26 CUF-BN000100 |L-Shaped Link 21 |E-27
CGA-GC002200 [Sub-Presser Foot 21 |E-2 CLF-KF000600 [Slide Block For D-15 17 |D-1 CUF-CA000300 |Upper Feed Adjusting Link | 15 |C-44
CGA-GC002300 {Main Presser Foot Assembly | 13 [C-1 CLF-KGO000300 [Feed Rocker Shaft 17 |D-22 CUF-CA000400 |Crank For C-53 13 |C-9
CHK-HA001200 [Rotary Hook 11 |B-65 CLS-KC002100 [Feed Lifting Shaft 11 [B-53 CUF-CB000400 |Upper Feed Adjusting Crank | 15 [C-51
CHK-HB000700 | Bobbin 11 |B-66 CMB-BJ004900 |Lower Shaft 7 |A-2 CUF-CB000500 |Upper Feed Adjusting Crank | 15 [C-56
CHK-HB000700 [Bobbin 25 |G-14 CMB-BJ005000 |Face Plate 7 |A-42 CUF-CB000600 |Crank For C-20 13 |C-18
CHK-HC000500 |Oil Pan 11 |B-67 CMB-FC004700 [Holder For Attachment 7 |A-25 CUF-CB000700 |Upper Feed Driving Rod (Large) | 13 [C-25
CHK-HHO000400 |Bobbin Case Ass'y 11 |B-68 CMB-HK002000|Packing For A-24 7 [A-30 CUF-CC000400 |Upper Feed Driving Shaft Rod | 15 [C-46
CLB-BF000400 [Hook Retainer 23 |F-11 CMB-HK005900 | Supplementary Tension 7 |A-7 CUF-CC000500 |Upper Feed Driving Rod (Small) | 13 [C-27
CLB-BF000500 [Oil Wick Holder For F-7.9 | 23 [F-17 CMB-HKO006000 | Thread Guide For A-1 7 |A-13 CUF-CC000600 |Connecting Rod For C-64 13 |C-5
CLB-BF000600 |Oil Wick Holder For Feed Link | 23 |F-22 CMB-LA013100 | Thread Guide Front 7 |A-9 CUF-CC000700 (Block For C-13 15 |C-61
CLB-BF000600 |Oil Wick Holder For F-37 | 23 [F-30 CMB-LA013200 |Cover For Take - Up Lever | 7 |A-28 CUF-CD000100 |Upper Feed Lever 13 [C-14
CLB-BF000700 [Oil Wick Holder For F-29 | 23 |F-35 CMB-LA013300 [Top Cover 7 |A-31 CUF-CMO000100 |Feed Driving Eccentric Cam | 13 [C-2
CLB-BF000800 [Oil Wick Holder For F-34 | 23 |[F-42 CMB-LB004400 [Side Cover 7 |A-39 CUF-D C000100 |Upper Feed Driving Shaft (Small) | 15 [C-64
CLB-BG001300 |Oil Felt Holder For F-41 23 |F-24 CMB-LB006700 [Slide Plate Ass'y 7 |A-24 CUF-KC000100 |Upper Feed Driving Shaft (Large) | 15 [C-53
CLB-BG004500 {Oil Wick Holder For F-13, 18 7 |A-15 CMB-LD001900 {0l Tank Cover For Thread Take-Up Lever 7 |A-36 CUF-KC000200 |Sub-Pressure Adjusting Pole | 13 |C-20
CLB-BH000300 {Upper Thread Oil Felt Case | 21 [E-7 CNB-BK001000 {Model Mark 9 [B-24 CUF-K 000300 |Upper Feed Adjusting Shaft 15 |C-39
CLB-BH000400 |Retainer For Oil Tube 23 |F-15 CNB-CR000201 |Sliding Block For B-22 9 [B-25 CUF-KZ000100 |Upright Shaft 13 |C-13
CLB-BH000400 [Oil Wick Holder For F-14 | 23 |F-20 CNB-HK001400 [Needle Bar 9 |B-31 CUR-KC000300 [Counter Weight 11 [B-39
CLB-BHO000400 [Oil Wick Holder For F-19 | 23 |F-28 CPB-BF000900 |Thread Guide For B-26 21 |E-8 CUS-DA001800 |Main Shaft 9 [B-18
CLB-BH001800 |Oil Wick Holder For F-27 | 15 [C-63 CPB-BH000800 |Bracket For Presser Bar Lifter | 21 [E-3 CUS-KC001700 |Needle Bar Bushing (Upper) | 9 [B-1
CLB-BH001800 |Oil Felt Holder For C-61 19 [D-38 CPB-BK000300 |Needle Safety Wire 21 |E-13 DBS-DA003400 |Main Shaft Bushing (Center)| 9 [B-26
CLB-BQ000300 [Oil Felt Holder For D-36 23 |F-4 CPB-CL000400 [Guide Frame For E-8 21 |E-12 DBS-DA016900 |Needle Bar Bushing (Lower) | 9 [B-7
CLB-BQ000400 |Oil Pipe For F-3 23 |F-41 CPB-CM000600 |Roller For E-8 21 |E-19 DBS-DA017000 |Upright Shaft Bushing (Upper) | 9 [B-29
CLB-FZ000300 |Oil Felt Pipe for F-40 23 |F-2 CPB-CR000200 |Presser Bar Lifter 21 |E-1 DBS-DA017100 |Upright Shaft Bushing (Lower) [ 11 |B-42




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
DBS-DA017200 |Lower Shaft Bushing (Rear) | 11 |B-44 DSC-BF000400 |Screw (15/64"n=28) 13 |C-31 DSC-CA000800 |Screw (15/64"n=28) 9 |B-14
DBS-DA017300 |Lower Shaft Bushing (Center) 11 [B-56 DSC-BF000400 |Screw (15/64"n=28) 17 |D-21 DSC-CA000800 |Screw (15/64"n=28) 9 |B-23
DBS-DA017400 |Lower Shaft Bushing (Front)| 11 |B-60 DSC-BF000400 [Screw (15/64"n=28) 19 |D-44 DSC-CA000800 |Screw (15/64"n=28) 17 |D-5
DBS-DA017500 |Bushing For D-49 11 |B-61 DSC-BF000700 [Screw (15/64"n=28) 19 |D-46 DSC-CA000800 |Screw (15/64"n=28) 17 |D-9
DBS-DA017800 |Bushing For D-1 (Front) 19 |D-47 DSC-BF000800 [Screw (3/16"n=28) 9 |B-16 DSC-CA000800 |Screw (1/4n=40) 19 |D-48
DBS-DA017900 |Bushing For D-1 (Center) | 17 |D-2 DSC-BF001100 [Screw (3/16"n=28) 17 |D-25 DSC-CA001100 |Screw (11/64 n=40) 9 |B-6
DBS-DA018000 |Bushing For D-1 (Rear) 17 |D-4 DSC-BF001100 |Screw (11/64"n=40) 19 [D-65 DSC-CA002400 |Screw (11/64"n=40) 9 |B-27
DBS-DA018100 |Bushing for E-1 17 |D-8 DSC-BF001200 [Screw (11/64"n=40) 7 |A-6 DSC-CA002400 |Screw(11/64"n=40) 9 |B-30
DBS-DA018200 |Bushing For C-53 21 |E-5 DSC-BF001200 [Screw (1/8'n=44) 7 |A-29 DSC-CA002400 |Screw (15/64"n=28) 21 |E-6
DBS-DA018300 |Bushing For C-20 (Front) | 15 |C-54 DSC-BF001800 [Screw (3/16"n=28) 17 |D-17 DSC-CA003500 |Screw (3/8"n=28) 17 |D-33
DBS-DA018400 |Bushing For C-20 (Rear) 13 |C-21 DSC-BF001900 [Screw (11/64"n=40) 19 [D-55 DSC-CA003600 |Screw (11/64"n=40) 17 |D-23
DBS-DA018500 (Main Shaft Bushing (Front) | 13 |C-23 DSC-BF003100 [Screw (11/64"n=40) 11 [B-70 DSC-CB000300 |Screw (5/16'n=28) 11 |B-59
DBS-DB005100 |Main Shaft Bushing (Rear) 9 |B-2 DSC-BF003100 [Screw (11/64"n=40) 19 [D-58 DSC-CC000100 |Screw (5/16 n=28) 25 |G-29
DBS-DB005200 |Main Shaft Collar 9 |B-12 DSC-BF003600 [Secrew(11/64"n=40) 17 |D-14 DSC-CC000100 |Screw (5/16"n=28) 25 |G-31
DCL-AA000102 |Lower Shaft Collar 9 [B-5 DSC-BF003600 [Screw (9/32'n=28) 23 |F-43 DSC-CC000100 |Hinge Screw For E-25 25 |G-33
DCL-AA003700 |Thrust Collar Ass'y 11 |B-58 DSC-BF003700 |Screw (9/32'n=28) 9 |B-19 DSC-FA007300 |Connection Screw For D-31 21 |E-26
DCL-AA006400 |Main Shaft Gear 17 |D-6 DSC-BF011500 |Screw (1/4n=24) 9 |B-20 DSC-FA015200 |Connection Screw For D-43 | 17 [D-29
D GR-AD000100 |Upright Shaft Gear (Upper) 9 |B-10 DSC-BF013600 [Screw (1/4'n=24) 11 [B-38 DSC-FA015200 |Hinge Screw For C-27 19 |D-40
DGR-AD000200 [Upright Shaft Gear (Lower) | 11 |B-40 DSC-BF013600 [Oil Adjusting Screw For B-61 11 [B-52 DSC-FA015300 |Hinge Screw For C-5 13 |C-28
DGR-AD000300 |Lower Shaft Gear (Rear) 11 |B-46 DSC-BF013700 |Screw (9/32'n=28) 11 [B-63 DSC-FA015400 |Hinge Screw For C-46 13 [C-6
DGR-AD000400 |Gear Case Retainer (Main Shaft) | 11 |B-54 DSC-BFO013800 |Screw (5/16'n=24) 15 [C-37 DSC-FA015400 |Hinge Screw For C-8 15 |C-47
DPK-AZ000600 |Gear Case Reteiner (Upright Shaft Upper) 9 [B-35 DSC-BG000200 |Screw (11/64"n=40) 9 [B-17 DSC-FA015500 |Hinge Screw For C-51 15 [C-45
DPK-AZ000700 |Gear Case Retainer (Uper Shaft Lower) 9 |B-36 DSC-BJ000200 |Screw (11/64"n=40) 7 [A-10 DSC-FA015600 |Hinge Screw For C-9 15 |C-48
DPK-AZ000900 |Gear Case Retainer (Lower Shaft ) 11 [B-49 DSC-BJ000200 |Screw(11/64"n=40) 7 |A-27 DSC-FA015700 |Hinge Screw For C-5 13 |C-10
DPK-AZ001000 |Cap For B-12 11 [B-50 DSC-BJ000200 [Screw (11/64"n=40) 21 |E-29 DSC-FA015800 |Hinge Screw For C-2 13 |C-7
DPK-CA002800 |Rubber Plug (Needle Bar Adjusting Hole) | 7 | A-43 DSC-BJ000400 |Screw (11/64"n=40) 13 |C-33 DSC-FA016000 |Hinge Screw For E-32 15 |C-43
DPK-CB000200 |Rubber Plug For A-1 7 |A-4 DSC-BJ000400 [Screw (11/64"n=40) 15 [C-36 DSC-FB002100 |Upper Feed Adjusting Shaft| 15 [C-58
DPK-CB000200 |Rubber Plug (Needle Ber Adjusting Hole) | 7 |A-33 DSC-BJ000400 |Screw(11/64"n =40) 21 |E-38 DSC-FD000300 |Hinge Screw For E-23 21 |E-33
DPK-CB000900 |0il Cap 7 |A-44 DSC-BJ000400 [Screw (11/64"n=40) 23 |F-6 DSC-FD001400 |Guide Shaft For E-8 21 |E-24
DPK-CBO001101 |Rubber Plug For A-2 7 |A-26 DSC-BJ000400  [Screw(9/64 n=40) 23 |F-45 DSC-FG001200 |Screw (9/16"n=20) 21 |E-10
DPK-CB001800 |Rubber Cap For B-6 7 |A-3 DSC-BJ001100 |Screw(9/64"n=40) 23 |F-12 DSC-HA000500 (Nut For A-18 21 |E-17
DPK-CB002300 |Rubber Plug For A-1 9 |B-28 DSC-BJ001100 [Screw(9/64"n=40) 23 |F-16 DSN-AA000100 |Nut (15/64n=28) 7 |A-18-1
DPK-CB002800 |Oil cap (small) 7 |A-34 DSC-BJ001100  [Screw(9/64 n=40) 23 |F-21 DSN-AA000400 |Nut (15/64"n=28) 13 [C-8
DPK-CY001200 |Rubber Cap For Oil Tank | 11 |B-71 DSC-BJ001100 |Screw(9/64"n =40) 23 |F-25 DSN-AA000400 |Nut (1/4 n=40) 15 |C-50
DPK-CY001300 |Pulley 23 |F-5 DSC-BJ001400 [Screw (3/16"n=32) 23 |F-23 DSN-AA000500 |Nut (3/16"n=28) 13 |C-17
DPL-AA000800 |Tension Release Pin 9 |B-15 DSC-BJ002400 [Screw (15/64"n=28) 19 [D-63 DSN-AA000800 |Nut (1/4"n=40) 21 |E-35
DPN-AA003800 |Feed Regulator Dial Pin 7 |A-11-1 DSC-BJ003800 [Screw (3/16"n=28) 19 [D-45 DSN-AA001300 |Nut (9/32"n=28) 21 |E-11
DPN-AA008600 |Tension Release Pin 19 |D-52 DSC-BJ005100 |Secrew (15/64n=28) 17 |[D-11 DSN-AA002200 |Nut (9/32'n=28) 13 |C-12
DPN-AA011100 |Hinge Pin For E-19 21 [E-30 DSC-CA000100 |Serew (15/64"n=28) 7 |A-12 DSN-AA002200 [Nut (9/32"n=28) 13 [C-29
DPN-AD007900 | Connection Pin for C-27 21 |E-20 DSC-CA000100 [Screw (15/64n=28) 11 |B-43 DSN-AA002200 |Nut (9/32'n=28) 15 |C-38
DPN-AD008000 |Connecting Pin For D-35 13 |C-30 DSC-CA000100 |Screw (15/64 "n=28) 11 [B-45 DSN-AA002200 |Nut (9/32'n=28) 17 |D-30
DPN-AD008000 |Set Screw For G-25 17 |D-20 DSC-CA000100 [Screw (15/64 ‘n=28) 11 [B-57 DSN-AA002200 |Nut For D-23 19 |D-41
DSC-AA002700 [Screw (15/64"n=28) 25 |G-26 DSC-CA000100 [Screw (15/64n=28) 11 |B-64 DSN-AA003600 |Nut (9/16"n=20) 17 [D-23-1
DSC-AA002900 [Screw (15/64"n=28) 13 |C-19 DSC-CA000100 [Screw (15/64"n=28) 13 [C-22 DSN-CC000600 |Tension Adjusting Knob 21 |E-18
DSC-AA002900 [Screw (15/64"n=28) 15 |C-52 DSC-CA000100 [Screw (15/64"n=28) 13 [C-24 DSN-CD000200 (Nut For C-58 7 |A-11-10
DSC-AA002900 |Screw (9/64"n=40) 15 |C-57 DSC-CA000100 [Screw (15/64n=28) 15 |C-55 DSN-CZ000800 |Feed Regulator Dial Spring| 15 [C-60
DSC-BA000100 |Screw (9/64"n=40) 7 |A-8 DSC-CA000100 [Set Screw For A-11-5 17 [D-3 DSP-AA002800 |Spring For C-35 19 [D-53
DSC-BA000100 [Screw (3/16"n=28) 7 |A-16 DSC-CA000200 |Screw (1/4n=40) 7 |A-11-3 DSP-AA007800 |Presser Spring 15 |C-41
DSC-BA000400 [Screw (3/16'n=32) 19 [D-57 DSC-CA000500 |Serew (1/4"n=40) 9 |B-11 DSP-AA007800 |Spring For B-63 21 |E-16
DSC-BA000700 [Screw (9/64'n=40) 19 [D-68 DSC-CA000500 [Screw (1/4'n=40) 9 |B-21 DSP-AA008000 |Spring For D-61 11 |B-62
DSC-BA000900 [Screw (9/64"n=40) 7 |A-32 DSC-CA000500 |Screw (1/4"n=40) 11 [B-41 DSP-AB003500 |Spring for E-36 19 |D-66
DSC-BA000900 [Screw(9/64"n=40) 13 |C-3 DSC-CA000500 [Screw (1/4'n=40) 11 |B-47 DSP-AC005100 |Return Spring For G-22 21 |E-37
DSC-BA000900 [Screw(9/64"n =40) 23 |F-31 DSC-CA000500 |Serew (1/4"n=40) 11 [B-55 DSP-AC005200 |Tension Spring 25 |G-36
DSC-BA000900 [Screw (11/64"n=40) 23 |F-37 DSC-CA000500 [Screw (1/4'n=40) 13 [C-26 DSP-BA002300 |Checking Spring 7 |A-11-8
DSC-BA001000 [Screw (1/4'n=28) 17 |D-28 DSC-CA000500 |Screw (1/4"n=40) 15 |C-65 DSP-BB000200 |Stopper C-Ring 7 |A-11-4
DSC-BA001300 [Screw (3/16'n=32) 17 [D-19 DSC-CA000500 |Serew (1/4"n=40) 17 |D-7 DSR-AA000100 |Washer For F-37 17 |D-34
DSC-BA001400 |Serew(9/64 n=40) 19 |D-62 DSC-CA000500 |Screw (11/64"n=40) 21 |E-9 DWS-AA001100 |Washer For F-45 23 |F-36
DSC-BA001700 [Screw (11/64"n=40) 21 |E-4 DSC-CA000600 [Serew(11/64"n=40) 7 |A-14 DWS-AA001100 Washer For C-58 23 |F-44
DSC-BA003000 [Screw (11/64"n=40) 7 |A-5 DSC-CA000600 [Screw (15/64"n=28) 21 |E-21 DWS-AA005400 |Washer For C-10 15 [C-59
DSC-BC000100 [Screw (1/8"n=44) 7 |A-41 DSC-CA000800 [Screw (15/64"n=28) 9 |B-4 DWS-AA011800 | Washer For C-13 13 |C-11
DSC-BF000100 [Screw (15/64"n=28) 9 [B-32 DSC-CA000800 [Screw (15/64"n=28) 9 |B-9 DWS-AA014400 |Washer For C-48 13 [C-16




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
DWS-AA014400 [Spring Washer For B-70 15 [C-49
DWS-CA000100 |Lever Washer For D-59 11 [B-69
DWS-CB000200 (Belt Cover A 19 |D-60
GP-03765-00 0-Ring For D-50 25 |G-40
PPK-BA001600 |Lock Pin For E-13 19 |D-51
PPN-AF002200 |Stopper For E-19 21 |E-14
PPN-AF002300 |Stopper Pin For E-23 21 |E-22
PPN-AF002400 [Screw (M6X1.0) 21 |E-31
PSC-AC001200 |Serew (M6X1.0) 11 |B-37
PSC-AC001200 [Screw For G-35 11 |B-51
PSC-DD000100 |E-Ring ( $5) 25 |G-37
PSR-AC000200 [Stop Ring For C-13 17 |D-13
PSR-AC000300 |Driver (Large) 13 |C-15
PTL-BA000100 |Driver (Middle, Small) 25 [G-6
PTL-BA000200 |Screw (9/64"n=40) 25 |G-7
SC-0204-1230  [Knee Lifter Pad 25 |G-17






